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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 634.82018 MHz -58.11 dBm -45.11 dB 30.000 MHz 690.000 MHz 100.000 kHz 623.58003 MHz -58.11 dBm -45.11 dB
725,000 MHz 1.000 GHz 100.000 kHz 950.38402 MHz =-57.71 dBm -44,71 dB 725,000 MHz 1,000 GHz 100.000 kHz 989.22696 MHz -57.73 dBm -44,73 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -45.68 dBm -32.68 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40615 GHz -46.67 dBm -33.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94076 GHz -42.40 dBm -29.40 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94426 GHz -42.40 dBm -29.40 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37316 GHz 4 dBm -30.74 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.37166 GHz 8 dem -30.68 d&
hid bl
L JL ) i L JL J L
Date 03:46:56 Date: 7.MAY.2022 03:49:41

Highest Channel / QPSK

Spectrum |

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Sweep

@1 AvgPwr

LINE _ABS

PA
PA

Limit ¢heck
10 &dHF PURIOUS

| SPURIOUS_LINE_ABRS_

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-70 dBm

-80 dBm

-90 dBm

Start 30.0 MHz

34705 pts

Stop 9.0 GHz

Spurious Emissions

Range Low | Range Up

| RBW |

Frequency |

Power Abs | ALimit |

30.000 MHz
725.000 MHz
1.000 GHz
3.000 GHz
7.000 GHz

690.000 MHz
1.000 GHz
3.000 GHz
7.000 GHz
9.000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

633.92925 MHz
950.23405 MHz
1.41365 GHz
6.90826 GHz
7.37516 GHz

-45.02 dB
-44.59 db
-33.12 de
-29.50 dB
-30.88 dB

-58.02 dBm
-57.59 dém
-46.12 dém
-42.50 dBm
-43.88 dBm

T

L

J

7 Mav 2002 03-55.17

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-30 of 31




ssamonias. FCC RADIO TEST REPORT

Report No. : FG222202B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0096
40 Normal Voltage 0.0052
30 Normal Voltage 0.0051
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0028
0 Normal Voltage 0.0054 PASS
-10 Normal Voltage 0.0139
-20 Normal Voltage 0.0001
20 Maximum Voltage 0.0131
20 Normal Voltage 0.0000
20 Battery End Point 0.0075
Note:

1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FG222202B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.22 6.17 6.61 6.81 PASS
TEL : 886-3-327-3456 Page Number : A13-1 0f 19

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B
LTE Band 13/ 10MHz / QPSK LTE Band 13/ 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz I At 3008 AQT 2 ms ® RBW 10 MHz
@152 view @153 view
e e
S — e
0 —_ o
NG
0.0 ! 0.0 -
X S
i ~ A ~
. 3 .
1E- ; 1E- X
i |
1E \ 1E ‘l
| i
. x . |
1 & 1
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 22,08 dem 27,99 dbm 5.91 d8 2.52 0B +.43 0B B 5.62 08 Trace 1 [ 2100 dem 27,69 dbm 5.89 d8 3.16 d8 5.19 d8 6.17 d8 5.64 08
)j ) W e ) ) (3
LTE Band 13/ 10MHz / 64QAM LTE Band 13/ 10MHz / 256QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @153 view
=== s ——
_— [ress
o o r o = i
B it \-s,
< <
0.0 — 0.0
N X
1E- - 1E- =
5 5
‘\‘ \..
1E- \.‘ 1E A
I‘I i
4 |
CF 782.0 MHz ’ Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | % | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 19.98 dem 28,00 dBm 8.01 d8 3.19 6B £.39 dB 6.61 08 .51 08 Trace 1 [ 1781 dbm 26,15 dbm 8.34 d8 3.16 d8 5.33 d8 5.81 d8 7.86 08
)it J [ )i )| WD e

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 493 | 485 | 971 | 9.75 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 487 | 489 | 9.95 | 9.69 - - - -
TEL : 886-3-327-3456 Page Number 1 A13-3 0of 19

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.34 dBm) 15.26 dBm)
782.06900 MHZ 784.13800 MHZ]
20 20
) . 26.00 dB 26.00 dB
04 it A b e Vs 4.925000000 MHZ, 104 A 4.845000000 MHZ|
7 Q factor 159.0) )- Q factor \ 161.8
f
o o |
T! Yo i \
-10 d k5 -10 de X
\ / ‘
‘ i |
v, X
- e P J VAL
-40 di
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 782.889 MHz 16.34 dBm nd@ down 4.925 MHz M1 7B4.138 MHz 15.26 dBm nd@ down 4,845 MHZ
T 1 778.532 MHz -10.07 dBm nd8 26.00 dB TL L 779.592 MHz -10.56 dBm n 26,00 d8
T2 1 784.458 MHz -10.13 dém Q factor 159.0 T2 1 7B4.438 MHz -10.52 dém Q factor 161.8
L )i o (]

J

J

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.47 dbm)| 1638 dBm
M 782.9390 MHz 783.2190 MHz,
20 & 20
- R P - N 26.00 dB . 26.00 dB
04 AT 1 Y Bw \VanVa 9.710000000 MHZ, 104 Pl A i 9.750000000 MHZ|
[ Q factor \ 80.6) Q factor | 80.3
0d @ | 0 d |
10 df F -10 o '(
ﬂ‘ \
20 d 20 d —]
. - N AV W
-0 . -30 |-
v/ / N
~a0 d a0 d L
et SPA S BV
50 d -50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 782,939 MHz 17.47 dam nd8 down 9.71 MHz ML L 7B2.219 MHz 16.38 dam nd8 down 9.75 WHz
T 1 777.185 MHz -8.85 dBm nd8 26.00 dB TL L 777.065 MHz -9.99 dBm nd8 26,00 d8
T2 1 786.895 MHz -8.24 dBm Q factor 80.6 T2 1 7B6.B15 MHz -8.53 dBm Q factor 80.3

J

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

J

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 5.42 dbm)| MI[1] 15.79 dBm
782.51900 MHz 782.9790 MHz,
= 26.00 dB @ X nde. 26.00 dB
104 e 4.865000000 MHz| 104 s Sm 9.950000000 MHz
;" 160.8 7 Q factor ‘\ 78.7
od 0 d £
/ +f
4 . |
-10 df ¥ -10 !J
204 J" 20d +
30 { 30 o RS
30 g w . - i N 7
/ N
-40 d
50 df
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 782.518 MHz 15.42 dam nd8 down 4.865 MHz ML 7B2.979 MHz 15.79 dam nd8 down 9.95 WHz
T 1 778.592 MHz -10.57 dbm nd8 26.00 dB TL L 777.025 MHz -9.94 dBm 26,00 d8
T2 1 784.458 MHz -10.35 dém Q factor 160.8 T2 1 7B6.975 MHz -9.80 dBm 78.7

L U

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al3-4 0f 19




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG222202B

2ctrum , trum 3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.01 dBm) ™M1[1] 14.53 dBm)
" 783.21900 MHz N 783.0390 MHz,
= ndiy 26.00 dB @ nd 26.00 dB
- D i o 160.3 b 7 = 7 Q factor \ 80.8
\ J \
0 dom L 0 demn . L
\ [ i
-10 dsm - -10 dam -
\ / [
! Y
20 dBm - 20 dem ] b
/ \ / \
-30 dom —— - -30 dém — —
PAT LN SV e RS R / T/
a0 B -40 dam ~ —
P
50 dgm -50 dém—}"
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 783.218 MHz 12.01 dam nd8 down 4.885 MHz ML 7B2.039 MHz 14.53 dam nd8 down 9.60 WHZ
T1 1 779.562 MHz -14,08 dam nd8 26.00 dB T1 L 777.105 MHz -11.51 dam nd8 26,00 d8
T2 1 784.448 NMHz -14.31 dam qQ factor 160.3 T2 1 7B6.795 MHZ -12.04 dam qQ factor 80.9
8 JL J e JL J v

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-50f 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 448 | 450 | 9.01 | 9.03 - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 448 | 449 | 9.01 | 8.99 - - - -
TEL : 886-3-327-3456 Page Number 1 A13-6 of 19

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG222202B

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.30 dBm) 16.41 dBm)
782.06900 MHZ 783.32900 MHZ]
20 20
; L peehw 2 4.475524476 MHz 4.495504496 MHZ
[ LU A [ N
10 df f v’ e E‘ 10 d / ~
od 0 d
/ |
/ . [ \
-10 df -10
204 [ 20d
s AN ot A P
P 2 B =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782,889 MHz 16.30 dsm ML 7B2.329 MHz 16.41 dam
T1 1 779.77223 MHz 10.77 dBm Oce Bw 4,475524476 MHz T1 L 779.75225 MHz 10.07 dBm Oce Bw 4.495504496 MHz
T2 1 784.24775 MHz 12.09 dam T2 1 78424775 MHZ 9.06 dam
L I 4 [S JL 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.70 dBm) ™M1[1] 16.97 dBm)
0 M1 783.7380 MHzZ| - o 783.2390 MHz
T | RecBw £.010989011 MHz ] r_Occ B 9.030969031 MHZ
B g A e mm D e e tni” st Gaer g P
10 di F 10 d 7 T
/ ! \
! \
-10 T -10 df f
/ \
204 f L 20d
~ A 1
= S - 0 a) -
/ ~/ y W
-40 di .
P N
50 di
-6 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 783.738 MHz 17.70 dem ML L 7B2.239 MHz 16.37 dam
T1 1 777.4845 MHz 11.48 dBm Oce Bw 9.010985011 MHz T1 L 777.5045 MHz 10.12 dBm Oce Bw 9.030969031 MHz
T2 1 7864955 MHz 10.73 dam T2 1 786.5355 MHz 10.62 dam
L I 4 - [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 14.46 dBm)| MI[1] 16.26 dBm
- 782.39000 MHz - o 783.1390 MHz,
Occ B 4.475524476 MHz . 9.010989011 MHZ
o T > ~ ~N] ha
10d A )kl 104 ammstas S
o d 0 di I
10 d - -10 di -
f f
20 d /.’ 20 d f'l
. P Y, ~
30y S vy -0 )
40 d a0 d £
N A e
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.39 MHz 14.46 dBm ML L 7B2.139 MHz 16.26 dam
T1 1 779.78222 MHz 7.74 dom Oce Bw 4,475524476 MHz T1 L 777.5045 MHz 9.93 dBm Oce Bw 9.010969011 MHz
T2 1 784.25774 MHz 9.57 dam T2 1 786.5155 MHz 8.83 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-7 of 19



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG222202B

trum b ctrum =
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0 dE SWT  12.6ps @ VBW 1 MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™11 11.90 dBm)| MI[1] 13.75 dBm
" 782.76900 MHz N 782.6990 MHz,
= 4.485514486 MHz @ ,’!l Occ B £.991008991 MHZ
we o Aol 04 Lo e
7 - / i
0 dém { 0 dem ! \L
/ | / \
-10 dBm -10 dem: -
{ 4 ! \
20 dem L L 20 dam .
/ ) f \
-30 dBm I . -30 dém —
RV e MR (VRN r /
"0 dem -40 dam - —
ok vy
50 dgm -50 dém
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782,789 MHz 11.90 dam ML 7B2.509 MHz 13.75 dam
T1 1 779.77223 MHz 5.96 dBm Oce Bw 4,485514456 MHz T1 L 777.5045 MHz 7.15 dm Oce Bw £.991008991 MHz
T2 1 784.25774 MHz 5.04 dam T2 1 786.4955 MHz 6.95 dam
8 JL 4 . 4 -

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number : A13-8 of 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

01z

'
ectrum w pectrum v
Ref Level 30.00 dem  Offset 10,70 db Mode Auto FFT Ref Level 30.00 d8m Offset 10,70 d& Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck BS Limit ¢heck PABS
20 dbifte —$BUBIOUS ) INE ABS 20 dbipe—foURIAUS ) INE ABS pa “
10 dB 10 dém H
0dBm 0 dem JI \
-10 B -10 dBm , i
20 B -20 dBm ] |
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS, J) \
|
-40 &b 40 dBm /’"‘\ v
/\’W A
50 dB o wvvqur" 50 dBm. I e ‘I‘I‘"MM—\-M
s | y
Start 763.0 MHz 7007 pts Stop B06.0 MHz | || Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MAz 6.250 kHz 774.05894 MHz -59.49 dem -24.40 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.73526 MHz -59.65 dBm -24.65 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.43561 MHz -47.57 dBm -34.57 dB 775.000 MHz 775,900 MHz 100.000 kHz 775,40864 MHz -43,00 dBm -35,00 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99705 MHz -52.74 dém -39.74 dB 775.900 MHz 776.000 MHz 30.000 kHz 77531513 MHz -53.52 dBm -40.52 dB
776,000 MHz 788,000 MHz 100.000 kHz 777.32468 MHz 21.50 deém -8.50 d& 776.000 MHz 788,000 MHz 100.000 kHz 786.67532 MHz 21.28 dém -g.72 d&.
768.000 MHz 788.100 MHz 30.000 kHz 788.06918 MHz -53.31 dBm -40.31 d& 788.000 MHz 788,100 MHz 30.000 kHz 788.00005 MHz 50,89 dem -37.89 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.45350 MHz -47.00 dem -34.00 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.25909 MHz -46.08 dBm -33.08 dB
793.000 MHz B806.000 MHz £.250 kHz B05.39610 MHz -59.57 dBm -24.57 d& 793.000 MHz 806.000 MHz £.250 kHz 900.21558 MHz -59.66 dBm 24,66 dB
) J - ( I J -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrur

SGL Count 100/100

Ref Level 30.00 dBm

Offset 10.70 dB Mode Auto FFT

Ref Level 30,00 dém  Offset 10.70 db
SGL Count 100/100

Mode 4uto FFT

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES Limit ¢heck PABS

20 dbe—beupious Line ans BAKS e e —-

10 dem: ] 10dem -

0 de | N}l 0dem i W‘t

-10 d8m — J T -10 dem: — T l

-20 dBm J[ ‘L -20 dem }“ l\

SRURIGUS_LINE_ABS | _;ﬁﬂ?ju:_.rar:_au:_ T

-40 dBm / W -40 dBm el I

V
-50 dBm -50 dem =
oo | y N
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
puri Emissil Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77416683 MHz -59.68 dém -24.668 dB 763.000 MHzZ 775.000 MAz 6.250 kHz 763.50341 MAz -50.50 dbm -24.50 de
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -38.60 dém -25.80 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.86448 MHz -47.28 dbm -34.28 dB
775.900 MHz 776.000 MHz 30.000 kHz 77596179 MHz -42.00 dBm -29.00 dB 775.900 MHz 776.000 MHz 30.000 kHz 775,99995 MHz -51.26 dbm -38.26 db
776.000 MHz 788.000 MHz 100.000 kHz 777.51548 MHz 8.28 dBm -21.72 d& 776.000 MHz 788.000 MHz 100.000 kHz 793,15085 MHz 8.02 dBm -21.98 dB
788.000 MHz 788,100 MHz 30.000 kHz 78808816 MHz -48.52 dBm -35.52 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01903 MHz -36.69 dbm -25.88 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.22972 MHz -42.55 dBm -29.55 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.68497 MHz -33.47 dBm -20.47 dB
793.000 MHz 806,000 MHz 6.250 kHz 800.73377 MHz -50.62 dEm -24.62 di 793.000 MHz 806.000 MHz 6.250 kHz 793,04545 MHz -57.53 dbm -22.53 dB
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SPORTON LAB.
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Report No. : FG222202B
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763.000 MHz 775.000 MRz ©.250 kHz 772.05604 Mz -E3.71 dBm -24.71 db 763.000 MHz 775.000 MHz 6.250 kHz 766.49451 MHz -59.55 dém -24.55 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.26638 MHz -47.89 dem -34.89 db 775,000 MHz 775,900 MHz 100,000 kHz 775.08497 MHz -48,10 dBm -35.10 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95130 MHz -52.63 dém -39.63 dB 775,500 MHz 776.000 MHz 30.000 kHz 775,90005 MHz -53.38 dém -40.38 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 20,37 dém -0.63 de 776.000 MHz 788,000 MHz 100.000 kHz 786.63936 MHz 21.15 dém -8.85 d&
768.000 MHz 788.100 MHz 30.000 kHz 788.03252 MHz -53.60 dBm -40.60 db 788.000 MHz 788.100 MHz 30.000 kHz 788.02512 MHz 51,44 dBm “38.44 db
788.100 MHz 793.000 MHz 100.000 kHz 788.37168 MHz -47.07 dBm -34.07 de 768,100 MHz 793,000 MHz 100.000 kHz 788.10245 MHz -45.49 dBm -32.49 dB
793.000 MHz B806.000 MHz £.250 kHz 793.01948 MHz -59.56 dBm -24.56 dB 793,000 MHz 806,000 MHz £.250 kHz 795,85085 MHz 58,54 dBm 24,54 dB

it )

01:01:21

)

T 24.MAY.2022

)

01z

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur |l Sp m
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto FFT Ref Level 30.00 d8m Offset 10.70 de Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr [@1 avgPwr
Limit fheck PAES Limit heck PARS
20 dble—fRURIONS | INE ABS BAKS 20 dbipe—$RURIONS | INE ABS DA
10 dBm- 10 dém
— ‘1\ v ST
-10 dBm — J ! -10 dem — j i
-20 dbm f : -20 dBm
. | . | \
SPURIOUS_LINE_&BS = | SPURIOUS_LINE_ABS J_,J L\Tﬁ
-40 dBm / e -40 dBm o “\“\\
-0 dom { -50 dBm
- | Ny
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 763.0 MHz 7007 pts Stop 806.0 MHZ
P Ei Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  Alimit Range Low RangeUp | RBW | Frequency |__Powerabs |  aLimit
763.000 MHz 775,000 MHz 6.250 kHz 77391508 MHz -59.64 dm -24.64 db 763.000 MHz 775.000 Mz ©.250 khz 77433467 Mz 50,44 dBm o444 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,89955 MHz -39.31 dém -26.31 d& 775.000 MHz 775,900 MHz 100.000 kHz 77571523 MHz 48.02 cBm J35.02 db
775,900 MHz 776.000 Mz 30.000 kHz 775,93831 MHz =43,23 dbm -30.22 d 775.900 MHz 776.000 MHz 30.000 kHz 775.94221 MHz -51.55 dBm -38.55 db
776.000 MHz 788.000 MHz 100.000 kHz 781,32667 MHz 6.87 dBm -23.13 dB 776.000 MHz 788.000 MHz 100.000 kHz 78293506 MHz 7.19 dBm -22.91 dB
788,000 MHz 788,100 MHz 30.000 kHz 788,00005 MHz -49.92 dém -36.92 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.08646 MHz -38.94 dBm -25.94 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,17098 MHz -43.83 dBm -30.83 dB 788,100 MH= 783.000 MH2 100,000 kHz 78817587 MHz 34.12 dBm 21128
793.000 MHz 806.000 MHz 6.250 kHz 796.59091 MHz -50.56 dBm -24.56 di 793.000 MHz B806.000 MHz 5.250 kHz 793.00649 MHz -58.31 dbm -23.31 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

LTE Band 13/ 5MHz / 64QAM
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Highest Band Edge / 1 RB

spectrum =[] spectrum o=
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Rangelow | RangeUp | RBW | Frequency | _Powerabs |  aLimit RangeLow | RangeUp | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.29870 MHz -59.57 dem -24.57 dg 763.000 MHz 775.000 MHz 6.250 kHz 766.80615 MHz -55.73 dBm -24.73 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89955 MHz -47.77 dém -34.77 de 775.000 MHz 775.900 MHz 100.000 kHz 775.32143 MHz -47.48 dem -34.48 dp
775.900 MHz 776.000 MHz 30.000 kHz 775.92413 MHz -52.45 dBm -39.45 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.94560 MHz -53.41 dBm -40.41 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.33666 MHz 19.69 dém -10.31 de 776,000 MHz 758.000 MHz 100.000 kHz 786.65135 MHz 19,11 dBm -10.99 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.08027 MHz -53.63 dBm -40.63 d& 786.000 MHz 788,100 MHz 30.000 kHz 788.08886 MHz -51.68 dBm -38.68 dB
768.100 MHz 793.000 MHz 100.000 kHz 789.38007 MHz -46.98 dBm -33.98 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -45.61 dBm -32.61 dB
793.000 MHz 806.000 MHz 6.250 kHz B05.29610 MHz -59.75 dém -24.75 dB 703,000 MHz 506,000 MHz .250 kHz 795,38312 MHz -59.68 dBm -24.68 db
] ( )i ] )
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763.000 MHz 775.000 MHz 6,250 kHz 774,53846 MHz -59.58 d&m -24.58 d& 763.000 MHz 775.000 MAz 6.250 kHz 773,14785 MHz -50.74 dbm -24.70 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -41.00 dBm -26.00 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,89955 MHz -47.85 dBm -34.35 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.90255 MHz -45.80 dBm -32.80 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.98526 MHz -52.61 dBm -39.61 dB
776.000 MHz 788,000 MHz 100.000 kHz 778.42757 MHz 6.33 dém -23.67 dB 776.000 MHz 788.000 MHz 100.000 kHz 782,58741 MHz 6.07 dBm -23.93 d8
788.000 MHz 768,100 MHz 30.000 kHz 788.06429 MHz -50.40 dém -37.40 d& 786.000 MHz 788.100 MHz 30.000 kHz 788.07438 MHz -40.69 dBm -27.69 dB
788.100 MHz 793.000 MHz 100.000 kHz 788, 40105 MHz -44.33 dBm -31.33 dB 788.100 MHz 793.000 MHz 100,000 kHz 768,19545 MHz -36.07 dBm -23.07 dB
793.000 MHz 806.000 MHz 6.250 kHz 805.22727 MHz -59.32 deém ~24.32 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.00645 MHz -58.72 dbm -23.72 dB
\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

LTE Band 13/ 5MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum =[] spectrum o=
Ref Level 30.00 dbm  Offset 10,70 d8 Mode Auto FFT Ref Level 30.00 dém  Offset 10,70 d& Mode Auto FFT
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Rangelow | RangeUp | RBW | Frequency | _Powerabs |  aLimit RangeLow | RangeUp | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.91508 MHz -59.49 dem -24.49 di 763.000 MHz 775.000 MHz 6.250 kHz 769.58741 MHz -55.54 dBém -24.54 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.65050 MHz -47.93 dém -34.93 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.08676 MHz -47.99 dem -34,99 de
775.900 MHz 776.000 MHz 30.000 kHz 775.95190 MHz -53.57 dBm -40.57 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -53.76 dém -40.76 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.36064 MHz 16.59 deém -13.41 dB 776,000 MHz 758.000 MHz 100.000 kHz 786,65135 MHz 16.61 dBm -13.39 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.07418 MHz -53.63 dBm -40.63 d& 786.000 MHz 788,100 MHz 30.000 kHz 788.08157 MHz -52.84 dBm -39.84 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.21014 MHz -46.66 dBm -33.66 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.90035 MHz -45.92 dBm -32.92 dB
793.000 MHz 806.000 MHz 6.250 kHz 801.87662 MHz -59.60 dém -24.60 di 703,000 MHz 506,000 MHz 6.250 kHz 500,95455 MHz -50,43 dBm -24.43 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 766.19481 MHz -59.72 dém -24.72 dB 763.000 MHz 775.000 MAz 6.250 kHz 765.88312 MHz ~59.70 dBm ~24.70 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -44.56 dém -31.56 dB 775.000 MHz 775.900 MHz 100.000 kHz 77571613 MHz -47.80 dBm -34.30 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96419 MHz -48.82 dBm -35.82 dB 275.900 MHz 776.000 MHz 30.000 kHz 77582343 MHz 53.02 dbm 20,02 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.72028 MHz 3.58 dém -26.42 dB 776.000 MHz 788.000 MHz 100.000 kHz 782,69530 MHz 3.96 dBm -26.04 dB
788.000 MHz 788,100 MHz 30.000 kHz 786,09995 MHz -51.84 d&m -38.84 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.05250 MHz -44.71 dbm -31.71 dB
788.100 MHz | 753,000 MHz 100.000 kHz 788.27378 MHz -45.68 dBm -32.68 d 788,100 MHz 793,000 MHz 100,000 kHz 788,21503 MHz -39.62 dBm -26.52 dB
793.000 MHz 806.000 MHz 6.250 kHz 797.01848 MHz -59.56 dem ~24.56 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.08442 MHz -55.57 dbm -24.57 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B
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763.000 MHz 775.000 MHz 6.250 kHz 769.11988 MHz -59.58 dém -24.56 db 763.000 MHz 775.000 MHz 6.250 kHz 766.36264 MHz -55.66 dBm -24.56 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.17038 MHz -47.37 dém -34.37 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -47.80 dém -34.30 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98656 MHz -52.88 dBm -39.88 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.93611 MHz -52.89 dBm -39.99 db
776.000 MHz 788.000 MHz 100.000 kHz 777.58841 MHz 21.38 deém -8.62 d& 776,000 MHz 788,000 MHz 100.000 kHz 78641159 MHz 21.33 dBm -8.67 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.00005 MHz -53.48 dBm -40.43 d& 786.000 MHz 788,100 MHz 30.000 kHz 786.07617 MHz -51.83 dBm -38.83 dB
768.100 MHz 793.000 MHz 100.000 kHz 788.37657 MHz -47.25 dBm -34.25 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -46.26 dBm -33.26 dB
793.000 MHz 806.000 MHz 6.250 kHz 797.62987 MHz -59.48 dBm -24.48 dB 703,000 MHz 506,000 MHz .250 kHz 706.64286 MHz 50,48 dem ~24.48 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

LTE Band 13/ 10MHz / 16QAM
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763.000 MHz 775.000 MHz 6.250 kHz 773.80719 MHz -59.64 dem -24.64 di 763.000 MHz 775.000 MHz 6.250 kHz 766.25071 MHz -55.70 dBm -24.70 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.56688 MHz -47.20 dém -34.20 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.17847 MHz -47.47 dem -34.47 d8
775.900 MHz 776.000 MHz 30.000 kHz 775.92153 MHz -52.90 dBm -39.90 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99578 MHz -53.45 dBm -40.45 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.60040 MHz 20.34 deém -9.66 d& 776,000 MHz 788,000 MHz 100.000 kHz 78641159 MHz 20.41 dBm -9.59 dB.
768.000 MHz 788.100 MHz 30.000 kHz 788.08327 MHz -53.45 dém -40.45 d& 788.000 MHz 788,100 MHz 30.000 kHz 788.06818 MHz -52.04 dBém -39.04 db
788.100 MHz 793.000 MHz 100.000 kHz 788.56259 MHz -46.90 dBm -33.90 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.18566 MHz -46.18 dBm -33.18 dB
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776.000 MHz 788.000 MHz 100.000 kHz 783.60031 MHz 4.48 dBm -25.52 dB
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20 dbifie—$PURIOUS | INE ABS pakg 20 dbipe—bBURIOUS ) INE ARS p ﬁ
10 dB |"I{ 10 dam H
0 dBm H 0 dem ‘L
-10 B — f T -10 dBm |
| [
-20 dB -20 dBém i
. [ e [
SPURIOUS_LINE_MBS I I‘ SPURIOUS_LINE_ABS, ‘ |
-40 B L) -40 dBm 7 t
“a At A
50 dB: o "‘""“"“'“ 50 dem: - e A
s | y | |
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 766.13487 MHz -59.70 dém -24.70 di 763.000 MHz 775.000 MHz 6.250 kHz 769.80320 MHz -55.63 dém -24.63 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -47.94 dém -34.94 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.00045 MHz -48.14 dem -35.14 dp
775.900 MHz 776.000 MHz 30.000 kHz 775.94181 MHz -54.02 dBm -41.02 dB 775.900 MHz 776.000 MHz 30.000 kHz 77590008 MHz -53.42 dém -40.42 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.57642 MHz 18.68 deém -11.32 de 776,000 MHz 758.000 MHz 100.000 kHz 786,42358 MHz 19,40 dBm -10.60 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.01923 MHz -53.21 dBm -40.31 d& 786.000 MHz 788,100 MHz 30.000 kHz 786.01753 MHz -51.73 dBm -38.73 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -46.82 dBm -33.82 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.21014 MHz -46.74 dém -33.74 dB
793.000 MHz 806.000 MHz 6.250 kHz 802.51299 MHz -59.70 dém -24.70 dB 703,000 MHz 506,000 MHz .250 kHz §01,95455 MHz -59,57 dem -24.57 dB
- - —
il ] ) e (]
L JL J
Date Date: 24.MAY.2022 01:

Band Edge / Full RB

Spectrum | |u§
Ref Level 30.00 dBm Offset 10.70 dB Mode Auto FFT
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
20 d mn PURIOUS INE ABS DASS
10 dBm
0 dem lm Ar"""""mw'"'\"'"\«.hr\]
-10 dBm — J ‘
-20 dem
. J l
| SPURIOUS_LINE_ABS_ ‘/ \.\,\
-40 dBm r u'"‘“\ \‘f\"]
-50 dem "'J‘
" — .. e
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 770.61838 MHz -59.71 dBm -24.71 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -43.02 dBém -30.03 de
775.900 MHz 776.000 MHz 30,000 kHz 775.95160 MHz -48.24 dBm -35.24 da
776.000 MHz 788.000 MHz 100.000 kHz 783.16284 MHz 3.49 dBm -26.51 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.09955 MHz -43.15 dBm -30.15 dB
788,100 MHz 793,000 MHz 100.000 kHz 788.18566 MHz -37.54 dBm -24.54 db
793,000 MHz 806,000 MHz 6,250 kHz 793.01948 MHz -56.79 dBm -21,79 dB
T
L ] ] A
D=t 24 MA 2022 N1 -27-53

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

LTE Band 13/ 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 30.00 dbm  Offset 10,70 db Mode Auto FFT Ref Level 30.00 d8m  Offset 10,70 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 fvgpur @1 AvgPwr
Limit gheck PARS Limit fheck PA
20 dbifte —$BURIOUS | INE ABS pARS 20 dbipe—foURIAUS ) INE ABS p
10 dB, i 10 dBm ”l
0dBm Nl 0 dem h
-10 B | ' -10 dEm T
— ] l
20d8 f 1 -20 dBm {' \
SPURIOUS_LINE_ABS r | H SPURIOUS_LINE_ABS, 1]
-40 B + l\ N i -40 dBm ’LM i
50 d A vt bl o) ‘w“-"" 50.dBm - w\r\..w-”\,
s | y | |
Start 763.0 MHz 7007 pts Stop B06.0 MHz | | | Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 766.06294 MHz -59.64 dém -24.54 db 763.000 MHz 775.000 MHz 6.250 kHz 774.33467 MHz -55.70 dBm -24.70 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.40684 MHZ -47.48 dém -34.48 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.21264 MHz -48.23 dBm -35.23 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94371 MHz -53.23 dBm -40.23 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -53.32 dém -40.32 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.57642 MHz 16.45 dém -13.55 dB 776,000 MHz 788,000 MHz 100.000 kHz 786.20060 MHz 15.71 dBm -14.29 dB
768.000 MHz 768.100 MHz 30.000 kHz 788.07507 MHz -53.42 deém -40.42 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01224 MHz -52.94 dBém -39.94 db
786.100 MHz 793.000 MHz 100.000 kHz 790.88776 MHz -47.01 dBm -34.01 dB 788.100 MHz 793.000 MHz 100.000 kHz 790.76048 MHz -45.49 dBm -32.49 dB
793.000 MHz 806.000 MHz 6.250 kHz 796.34416 MHz -50.76 dBm -24.76 dB 703,000 MHz 806.000 MHz 6.250 kHz 800.75974 MHz -50,46 dBm -24.46 dB
g v
) ) ( Il J ]
Date Date: 24.MAY.2022 01:58:57

Band Edge / Full RB

Ref Level
SGL Count

Spectrum |

30.00 dBm
100/100

Offset 10.70 dB

Mode Auto

FFT

@1 AvgPwr

Limit
20 dBHpe

heck
PURIOUS

INE ABS

PASS
DA

10 dBm

0 dem

-10 dBm

'/ T

-20 dBm

N
| SPURIOUS

LINE_ABS_

-40 dBm

-50 dBm

FARWels)

Start 763.0 MHz

7007 pts

Stop 806.0 MHz

Spurious Emissions
Range Low |

Range Up |

RBW |

Frequency

Power Abs |

ALimit |

763.000 MHz
775,000 MHz
775,900 MHz
776.000 MHz
768,000 MHz
788,100 MHz
793,000 MHz

775,000 MHz
775.900 MHz
776.000 MHz
788,000 MHz
788,100 MHz
753,000 MHz
806,000 MHz

6.250 kHz
100.000 kHz
30.000 kHz
100.000 kHz
30,000 kHz
100,000 kHz
6.250 kHz

769.05994 MHz
775.83392 MHz
775.91993 MHz

-£9
-46
-50

783.57043 MHz 1

788.00005 MHz
789.03741 MHz
793.16234 MHz

-45
-39
-58

T

L

J

24 MAY

2022 01

LS50

.77 dBm
.75 dBm
77 dBm
.62 dBm
.77 dBm
.76 dBm
48 dBm

-24.77 dB
-33.75 de
-37.77 dB
-268.38 db
-32.77 dB
-26.76 db
-23.48 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-16 of 19




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG222202B

Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
ectrum . ectrum L
Ref Level 0.00 dBm  Offset 10,70 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,70 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 avgpwr
Paks Limit 'thrrk
INE_ABS PABS 10 aﬁ?ﬁ“ SPURIOUS_LINE_ABS
| SPURIOUS_LINE_ABS_
-20 dBm
30 dBm
-40 dBm
. e o~ s ] . i, P e oy W PR
-50 dBm — -50 dBm —
70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz | || Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 611.10800 MHz -57.26 dBm ~44,26 dB 30.000 MHz 763.000 MHz 100.000 kHz 613.50240 MHz -57.14 dBm ~44.14 dB
806.000 MHz 1.000 GHz 100.000 kHz 869.44639 MHz -56.67 dBm -43.67 dB 506.000 MHz 1.000 GHz 100.000 kHz 994.15721 MHz -56.69 dBm -43.69 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -45.79 dBm -32.79 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -45.92 dBm -32.92 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99835 GHz -41.44 dBrm -28.44 dB 3.000 GHz £.000 GHz 1.000 MHz 6.96285 GHz -41.70 dBm -28.70 dB
hid bl
{ e J v L JL J wa
38 : 24.MAY.2022 01:04:51
Highest Channel / QPSK
Spectrum | |t%_:l
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAES
An &dpﬁl’_‘ _$PURIOUS_LINE_ABS 'ABS
| SPURIOUS_LINE_ABRS_
-20 dBm
-30 dBm
-40 dBm
I SE Wm—-ﬂﬂw
T‘E.I'WW
=50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 623.32395 MHz -57.36 dBm -44,36 dB
806.000 MHz 1.000 GHz 100,000 kHz 912.84304 MHz -56.61 dBm -43.61 dB
1,000 GHz 3,000 GHz 1.000 MHz 1,56511 GHz -45.82 dBm -32.82 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.,94386 GHz -41.53 dBm -28.53 dB
T Y
L JL J | )
Date: 24.MAY. 01:11:52

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.1 FG222202B

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum |

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode 4uto Sweep

@1 AvgPwr

heck
PURIOUS

Limit

PAB
PAS

w w

LINE_ABS

-0 4dRE

| SPURIC

S_LIMNE_ABS_

-20 dem

=30 dBm

-40 dBm

-50 dBm

-70 dBm

-80 dBm

-90 dBm

Start 30.0 MHz

33004 pts

Stop 8.0 GHz

Spurious Emissions
Range Low |

Range Up | RBW | Frequency |

Power Abs | ALimit |

30.000 MHz
806.000 MHz
1.000 GHz
3.000 GHz

610.71719 MHz
925.93477 MHz
1.55561 GHz
6.92836 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz

763.000 MHz
1.000 GHz
3.000 GHz
8.000 GHz

-44.41 dB
-43.62 dB
-33.09 d8
-28.44 dB

-57.41 dBm
-56.62 dBm
-46.09 dem
-41.44 dBm

T

L

J

o050

Llooc.0s

24 A

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG222202B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0073
40 Normal Voltage 0.0115
30 Normal Voltage 0.0224
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0145

0 Normal Voltage 0.0051 PASS
-10 Normal Voltage 0.0129
-20 Normal Voltage 0.0009
20 Maximum Voltage 0.0081
20 Normal Voltage 0.0000
20 Battery End Point 0.0171

Note:

1. Normal Voltage =4.05 V. ; Battery End Point (BEP) =3.85 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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1 A13-19 of 19




ssamonas. FCC RADIO TEST REPORT Report No. : FG222202B

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.46 5.39 6.09 6.55 PASS
TEL : 886-3-327-3456 Page Number : A25-1 of 43

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPO

RT

Report No. : FG222202B

LTE Band 25/ 20MHz / QPSK

LTE Band 25/ 20MHz / 16QAM

Middle Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 11,50 db Ref Level 30.00 cbm  Offset 11,50 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
—— ——
e [
o i} S
i <: R b
Y
0.0 - 0.0 %
b X
Y = ¥ S
\ |
. \ . \
1E- = 1E- ¥
\ |
. | ) \
1E 1E
i T
' \
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 22,19 dem 27,20 dbm 5.01 d8 2.32 0B 3.94 0B .45 0B .84 0B Trace 1 [ 2120 dem 27,14 dBm 5.94 d8 3.01d8 4.70 d8 5.39 da 5.80 08
I ——— e e
] J [ L il ] (I

Middle Channel / Full RB

LTE Band 25/ 20MHz / 256QAM

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 11,50 db Ref Level 30.00 cbm  Offset 11,50 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
—— i
[ [
o "\ o '\.,
“ :
0. 0.
i 5
) N
14 T 1E4
\ v
v B
i N
1E- F 1E
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 c 'y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20,19 dBm 27.22 dBm 7.02 d8 3.19 dB 5.07 dB 6.09 dB 6.67 dB Trace 1 18,51 dBm 26,68 dBm 8.18 d8 3.16 d8 5.28 d8 6.55 dB 7.42 dB
e e
L )i J [ il ] SRR e

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.23 | 123 | 307 | 3.07 | 492 | 489 | 983 | 979 | 1454 | 14.30 | 18.82 | 18.78
Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 123 | 121 | 305 | 3.01 | 489 | 495 | 973 | 979 | 14.42 | 14.24 | 18.78 | 19.02
TEL : 886-3-327-3456 Page Number 1 A25-3 of 43

FAX . 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT Report No. : FG222202B

LTE Band 25

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 17.45 aBm LY 17.20 abm
M 1.88018460 GHz 1.87968950 GHz,
20 - 20
FndB 26.00 dB ndp 26.00 dB
A Ao et SR \ L P
04 Il hd sl 1.225200000 MHZ, 104 e oo P G 1.225200000 MHZ|
Qfactor % 1534.6 Q factor 1534.2
o4 k 0d
o
04 - 10 d
]
I
20 d s S A = < =
| e v EER I 4
a0
40 d 40 d
50 d S0 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.BB01846 GHz 17.45 dam nd8 down 1.2252 MHz ML 18795895 GHz 17.28 dam nd8 down 1.2252 MHz
T 1 16793818 GHz .54 dBm nd8 26.00 dB TL L 18793902 GHz -6.68 dBm n 26,00 d8
T2 1 1 BE0RO7 GHz -8.19 dam qQ factor 1534.6 T2 1 18806154 GHz -8.87 dam qQ factor 1534.2
L U J L J L]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 17.61 dBm)
11 3320 GHz| 187874730 GHz
20 X 20
o S 26.00 dB SPRIPP BEUAp TS 26.00 dB
104 Bwe 3.074900000 MHz| 10 4 B 3.074900000 MHZ|
Q factor \ 6117 T Q factor 611.0
o d 0 di A
E
10 10 di 3 :
N\ . A S
20— o=t 20 e = R Cra
a0 30
40 df 40 de
50 d S0 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
ML f 1 BB08332 GHz 18.23 dam nd8 down 2.0749 MHz ML 18787473 GHz 17.61 dam nd8 down 2.0740 WHZ
T 1 LB784715 GHz -7.67 dBm nd8 26.00 dB TL L 1.8784835 GHz -8.34 dBm nd8 26.00 d8
T2 1 1,BB15465 GHz -7.47 dBm Q factor 611.7 T2 1 1.8815584 GHz -8.50 dBm Q factor 611.0

L I ]

J

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.23 dBm) ™M1[1] 15.54 dBm)
1 1.88203800 GHz ) 1.87913100 GHz,
20 20
A PN N 26.00 dB ¥ _ ndB 26.00 dB
w0 i s i = A \\ 4.915000000 MHz 104 AN e AL B e, 4.885000000 MHZ|
T Q factor 382.9 Q factor | 384.7]
/ | / |
od 0 d
T4 L
104 - CL 0 d --
\
A=t R 4 o
e AN L
-30 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1882038 GHz 17.23 dam nd8 down 4.915 MHz ML 1.879131 GHz 15.54 dam nd8 down 4,885 MHZ
T 1 1877532 GHz -6.49 dBm nd8 26.00 dB TL L 1877562 GHz -10.18 dbm 26,00 d8
T2 1 1882448 GHz -8.37 dBm Q factor 382.9 T2 1 1.882448 GHz -10.28 dém 384.7
L U J wa L J L]

TEL : 886-3-327-3456 Page Number 1 A25-4 of 43
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG222202B

LTE Band 25

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

J

o o
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.24 dBm) ™M1[1] 18.47 dBm)
. 1.8773830 GHZ| 1 1.8837160 GHz
20 20
PR L N 26.00 dB PR ~ | ~ _ndB \ 26.00 dB
. — SO 0.830000000 MHZ . / M el A e 0.790000000 MH]
] Q factor \ 191.0 7 Q factor \ 192.4
od | 0 di 1
= y i T2
¥ ¥ v
-10 df T -10 d T
[ N
20 dpmy == . < = < =
20 o — -
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 20.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1877383 GHz 18.24 dam nd8 down 9.83 MHz ML 1.883716 GHz 18.47 dam nd8 down 9,79 WHz
TL 1 L.B75085 GHz -7.76 dBm nd8 26.00 dB TL L 1875065 GHz -7.21 dBm n 26.00 dB
T2 1 1884915 GHz -8.10 dBm Q factor 191.0 T2 1 1.884855 GHz -7.84 dBm Q factor 192.4
L U J wa L L]

Middle Channel / 15MHz /

QPSK

Middle Channel / 15MHz / 16QAM

J

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.14 dBm) ™M1[1] 15.90 dBm)
1.8754450 GHZ| 1.6764940 GHz
20 20
. - - ndB 26.00 dB 1y nd 26.00 dB
. ik e’ teats Ve ¥ PN 14.535000000 MHz . ) e Vi T W s N 14.206000000 MHz
T Q factor l 129.0 Ji Q factor \ 131.3
/ |
od 0 d
| 1, | 1
104 2 - -10d -
/ \ i |
20 48 m-—tr A O e 20d = -
v L LW o o
-y ~ A
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LB75445 GHz 16.14 dBm nd8 down 14.535 MHz ML 1.876494 GHz 15.30 dam nd8 down 14,296 MHz
T 1 LB72657 GHz -10.11 dbm nd8 26.00 dB TL L 1.872777 GHz -11.20 dbm nd8 26,00 d8
T2 1 1887193 GHz -9.97 dBm Q factor 129.0 T2 1 1.887073 GHz -10.16 d8m Q factor 131.3
L it ] - L L]

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5.10 dBm)| ™M1[1 14.02 dBm)
1.8713290 GHZ| 1.6797600 GHz
20 L 3 20
o i K ndB 26.00 dB 7 nd 26.00 dB
g Db Ao P fO A e \.'(""\J\\ 18.821000000 MHz 104 A T, sl | ptvutn p B . 18.781000000 MHz
! Q factor \ 99.4) fr 3 \ 100.1
|
\ \
od 0 d
J I l
i3 12 i ) i
By ] 0 i i
J I o
g o 204 - R
G Yoo A A g A N
a0 i) - -
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1871329 GHz 15.19 dam nd8 down 18.821 MHz ML 1.87976 GHz 14.02 dBm nd8 down 18,781 MHz
T 1 1870529 GHz -10.92 dbm nd8 26.00 dB TL L 1970649 GHz -11.96 dbm 26,00 d8
T2 1 1889351 GHz -11.27 dém Q factor 99.4 T2 1 1.889431 GHz -11.61 d8m 100.1
L U J L L]
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